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TEST REPORT CERTIFICATION
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FCC Rules and Regulations Part 15 Subpart C 2008

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C limits for radiated and conducted emissions.

The test results are contained in this test report and Audix Technology (Shenzhen) Co., Ltd. is
assumed full responsibility for the accuracy and completeness of tests. Also, this report shows
that EUT is technically compliant with FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of Audix Technology (Shenzhen) Co., Ltd.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission Test FCC Part 15: 15.207 N/A
ANSI C63.10 :2009

FCC Part 15: 15.209
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2009

Carrier B Sevaration Test FCC Part 15: 15.247(a)(1) DASS
arrier Frequency separation | es ANSI C63.10 :2009

B Bt Too FCC Part 15; 15.215 PASS
andwiatn Tes ANSI C63.10 :2009

N coq | FCCPart15:15.247(a)(1)(ii) DASS
umber Of Hopping Frequency Tes ANSI C63.10 :2009

el T e FCC Part 15: 15.247(a)(1)(iii) PASS
well Time Tes ANSI C63.10 :2009

- ok OutoLt Poer Tec FCC Part 15: 15.247(b)(L)\ PASS
aximum Peak Output Power Tes ANSI C63.10 :2009

o e oo T FCC Part 15: 15.247(d) PASS
and Edge Compliance Tes ANSI C63.10 :2009

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)
Product name : Wireless Turntable Controller for Xbox 360

Model Number : 95849809

FCCID . VFI95849809
Operation frequency : 2402MHz~2482MHz
Modulation : GMSK

Power Supply . DC3v
(Note: Batteries were full charged for all the test.)

Applicant - RedOctane, Inc.
444 Castro Street, Suite #140, Mountain View,
CA94041,U.S.A.

Manufacturer . Flextronics Manufacturing (Zhuhai) Co., Ltd.
Flextronics Zhuhai Industrial Park, Xin Qing Science &
Technology Park, Building 17, Jin An, Doumen, Zhuhai,
P.R. China, 519180

Date of Test : Aug.31~Sep.02, 2010
Date of Receipt : Jul.30, 2010
Sample Type . Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254



2.2. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

FCC ID:VF195849809
Page 2-2

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Mar.31, 2009 File on Federal
Communication Commission
Registration Number: 90454

Dec. 30, 2009 File on Federal
Communication Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2009

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Apr. 01, 2010

2.3. Test Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

in 3m chamber

Uncertainty for Radiation Emission test

4.20 dB (Polarize: V)

4.66 dB (Polarize: H)

Uncertainty for Radiated Spurious
Emission test in RF chamber

2.70 dB(Bilog antenna 30M~1000MHZz)

2.27 dB(Horn antenna 1000M~12750MHz)

Uncertainty for Temperature and humidity 2%
test 1C
Uncertainty for Bandwidth test 1x10”
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.3C
humidity 2%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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3. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (c¢) of FCC Part 15 section 15.207, Tests to demonstrate
compliance with the conducted limits are not required for devices which only employ
battery power for operation and which do not operate from the AC power lines or contain
provisions for operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254



FCC ID:VFI195849809

Page 4-1
4. RADIATED EMISSION TEST
4.1. Test Equipment
Frequency rang: 30~1000MHz

Item |[Equipment Manufacturer Model No. |[Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.05,09 |1 Year

2 EMI Spectrum |Agilent E4407B MY41440292 |May.08, 10 |1 Year

3 Test Receiver |Rohde & Schwarz |ESVS10 834468/011 |May.08, 10 |1 Year

4 |Amplifier HP 8447D 2648A04738 |May.08, 10 |1 Year

5 Bilog Antenna |Schaffner CBL6111C |2598 Dec.14, 09 |1 Year

6 RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 |May.08, 10 |1 Year

7 Coaxial Switch |Anritsu MP59B M73989 May.08, 10 |1 Year

Frequency rang: above 1000MHz

Item |Equipment Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval
1 Spectrum Analyzer |Agilent E4446A US44300459 [May.08, 10|1 Year

2 Horn Antenna EMCO 3115 9607-4877 Nov.25, 09 |1.5 Year

3 Horn Antenna EMCO 3116 00060089 Nov.25, 09 |1.5 Year

4 |Amplifier Agilent 8449B 3008A00863 |May.08, 10 |1 Year

5 |RF Cable Hubersuhner [SUCOFLEX102 [28620/2 May.08, 10|1 Year

6 RF Cable Hubersuhner |SUCOFLEX102 |29091/2 May.08, 10|1 Year

4.2. Block Diagram of Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

EUT

(EUT: Wireless Turntable Controller for Xbox 360)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254




4.2.2. Anechoic Chamber Setup Diagram

ANTENNA TOWER

FCC ID:VFI195849809

Page 4-2

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

L5(L)*1.0(W)*0.8(H) m —>

——— 3METERS

EUT

TURN TABLE
(WOOD)

0.8 METER

GROUND PLANE

4.3. Radiated Emission Limit Standard: FCC 15.209

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

(4) The emission limits shown in the above table are based on
measurements employing a CISPR quasi-peak detector except for the
frequency bands 9-90 kHz, 110-490 kHz and above 1000 MHz.
Radiated emission limits in these three bands are based on
measurements employing an average detector.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.5. Operating Condition of EUT

4.5.1. Setup the EUT as shown in Section 4.2.
4.5.2. Turned on the power of all equipment.

4.5.3. Letthe EUT worked in test mode (Tx Mode) and tested it.

4.6. Test Procedure

4.7.

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to ANSI
C63.10-2009 on radiated emission Test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for
frequency range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at 1MHz and VBW is set at 3MHz for
peak emissions measurement above 1GHz

This device is pulse modulated, a duty cycle factor was used to calculate average
level based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

Radiated Emission Test Results
PASS
All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is 28.56dB, and average limit
is 20dB below peak limit, so if peak measured level comply with peak limit, the
average level was deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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Duty cycle: 0.3733ms*10/100ms *100% = 3.733%
Duty cycle factor = 20log (1/duty cycle) =28.56
- Agilent L Marker

Select Marker
1 2 3 4

#Atten 10 dB

Normal

Delta

Delta Pair
{Tracking Ref)
Ref &

Span Pair
Span Center

Mt b -l g o e s o
Off

Copyright 20080-2005 Agilent Technologies

2 Agilent L Marker
#Atten 10 dB 1Selezct ngkeg
Normal
Delta
i Delta Pair
{Tracking Ref}
Ref A
Span Pair
Span Center
Tl |1 IHq [l "I \ off
Al l|| ||_]|J"i"'|Jl|I J ].
More
1 of 2

#\VEH 160 kHz

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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Radiated spurious emissions from 30MHz to 1GHz test result

m No.6 Ee Feng Road,Block 52,
| l IX Shenzhen Science & Industry Park
Noutou, ZhenzZhen, Guanglbong, China

Tel:+56-755-ZAA39495-7
Fax:+B86-755-Z26632877
Postcode: 515057

Data: 1 File: D:2010 Report DatalAACTIVISIONACS10QH238.EMG (6)
0 Level (dBuVYm) Date: 2010-09-02
FCC PART 15 C {3M)
-HiB
40_,—1 - 150
7
i
0 30 224, 418. 612, B806. 1000
Frequency (MHz)
F3ite no. 3m Chamber Iata no. HE Y
Dis. / Ainc. 3m 2010 CBLe111cC int. pol. : HORIZOMNTLL
Limit FCC FPART 15 < [(3M)
Env. / Ins. 24%CF56% Engineer : Paul Tian
EUT Wireless Turntable Controller for Xhox 360
Fower D 3V
Test mode Tx
MM 95549309
Ant. Cahle Enission
Mo Freqg Factor Lozzs FReading Level Limits Margin EFemark
[MH=) [dE/m) [dE] (B (dBuW/m) [(dBuW/m) (dE]
1 43,400 9.7z o.77 17.55 Z5.04 40,00 11.96 QF
2 192 .960 9.58 1.64 17.71 28.93 43 .50 14.57 QaF
3 313.240 14.0¢6 2.54 17.94 34.54 44.00 11.48 QF
4 359.800 15,80 Z.74 15.59 36.73 44,00 9,27 QF
5 384.050 15.94 Z.84 17.52 36.30 46,00 9.70 QaF
G 405 .300 16.48 2.97 la.76 je.21 44.00 9.789 QF
Femark=s: 1. Emission Lewvel= Antenns Factor + Cable Loss + Feading.

2.

The

emission lewvels that are Z0dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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No.6 Ee Feng Foad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-"7
Fax:4+86-755-26632877

Postcode: 515057

Data: 2

File: D:2010 Report Data'A ACTIVISIONACS10QH238.EME (6)

0 Lewel (dBu\fim)

Date: 2010-09-02

FCC PART 15 C {3M)
B
N f
- bl
030 224, 418. 612, B806. 1000
Frequency (MHz)

F3ite no. 3m Chamber Iata no. HE

Dis. / Ainc. 3m 2010 CBLe111cC int. pol. VERTICLL

Limit FCC FPART 15 < [(3M)

Env. / Ins. 24%CF56% Engineer Paul Tian

EUT Wireless Turntable Controller for Zhox 360

Power DC o3V

Test mode T=

MW Q5549509

Ant. Cahle Enission
MNo. Freg. Factor Lozzs FReading Level Limits Margin EFemark
[MH=) [dE/m) [dE] (B (dBuW/m) [(dBuW/m) (dE]

1 47,460 10.55 0.76 17.535 Z5.66 40,00 11.54 QF
2 97.900 10.1=2 1.11 13.41 24,64 43 .50 18.86 QaF
3 119.240 11.8¢ 1.13 1=2.31 25.30 43 .50 18.20 QF
4 384.050 15.94 Z.54 4,59 Z23.687 44,00 2Z2.35 QF
5 432.550 17.42 3.12 3.19 23.73 46,00 22.27 QaF
G §95.150 22.8:2 5.19 9.34 37.35 44.00 g.65 QF

Femark=s: 1. Emission Lewvel= Antenns Factor + Cable Loss + Feading.

2. The emiszion lewvels that are Z0dE below the cfficial

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254



Radiated emissions from 1GHz to 18GHz test result
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No.6 Ke Feng Road,Block 52,
ShenzZhen Science & Industry Park
Noutou, 3henzhen, Guanghong, China
Tel:+86-755-26639495-7
Fax:+586-755-26632877

Postoode: 5185057

Data:

120

60

1 File: E:2010 report data'A\ActivisiontACS 100H238.EM6 (16}

Lewvel (dBuVim)

Date: 20110-09-01

FCC PART 15C PEAK

1000 4400. 11200. 14600. 18000
Frequency {MHz)
3ite no. 3m Chamber DIata no. HE Y
Dis. / Ant. 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit FZC PART 15C FELEK
Emwv. / Ins. ZINC/E4% Engineer : Leo-Li

EUT
Fower
Test mode
W/N

Wireless Turntable Controller for Xhox 360
nC 3V

Tx 240ZMH=z

95549309

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+86-755-26632877

Fostocode: 515057

Data: 2
Level (dBuVim)

120

60

1
Z

File: E:2010 report datalA\ActivisiontACS 100H238.EMG (16)

Date: 2010-09-01

Remarks:

1
FCC PART 15C PEAK
2
1000 4400. T800. 11200. 14600. 18000
Frequency {MHz)

3ite no. 3m Chamber DIata no. HE

Dis. / Ant. 3 3115 (09211) Ant. pol. @ HORIZOMNTAL

Limit FCC PART 15C FPELE

Emwv. / Ins. ZINC/E4% Engineer : Leo-Li

EUT Wireless Turntable Controller for Xhox 360

Fower D 3V

Test mode Tx 240ZMH=z

MM 95549309

int. Calbhle Lmp. Emission

Freg. Factor loss Factor Feading Lewvel Limitz Margin Eemark

(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
2402 .000 29.44 7.43 346,62 o4.95 a5.20 74.00 -21.20 Peak
4504.000 34.30 10.52 35.10 43 .73 53.55 74,00 20.45 Feak

Emission Lewel= Antenns Factor + Cable Loss -Awmp Factor + Feading.

The emission

levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:4+86-755-26632877

Postoode: 5185057

Data:

120

60

3 File: E:2010 report data'A\ActivisiontACS 100H238.EM6 (16}

Lewvel (dBuVim)

Date: 20110-09-01

FCC PART 15C PEAK

1000 4400, 11200. 14600, 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. HE}
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer : Leo-Li

EUT
FPower
Test mode
W/N

Wireless Turntable Controller for Xhox 360
DC 3V

Tx Z2402MHz

958493809

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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m No.6 KEe Feng Road,Block 52,
| l IX ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+86-755-26632877
Fostocode: 515057

Data: 4 File: E:'2010 report data'A\ActivisiontACS 100H238.EM6 (16)
Level (dBuVim) Date: 2010-09-01
120
1
FCC PART 15C PEAK
60 2
I:'1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. HEE:
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT ! Wireless Turntable Controller for Zhox 360
Fower i LS O3V
Test mode r Tx 2402MH=z
M/N 1 85849309
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 Z40z2.000 0 29.44  7.43  36.62 95,16 a5.41 74,00 -21.41 Peak
2 4504.000 34.30 10.52 35.10 47 .63 57.45 74,00 la.55 Feak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data:

120

60

7 File: E:2010 report data'A\ActivisiontACS 100H238.EMG (16)

Level (dBuWim)

Date: 2010-09-01

FCC PART 15C PEAK

W

1000 4400, 11200. 14600, 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. HER
Dis. / Ant. 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15cC

Env. / Ins.
EUT

Fower

Test mode
MW

Engineer : Leo-Li

Wireless Turntable Controller for Xhox 360
DC 3V

Tx Z442MHz

95349809

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+86-755-26632877

Fostocode: 515057

Data: 8
Level (dBuVim)

120

60

1
2

File: E:2010 report datalA\ActivisiontACS 100H238.EMG (16)

Date: 2010-09-01

Remarks:

Emission Lewve
The etission

1
FCC PART 15C PEAK
2
1000 4400. T800. 11200. 14600. 18000
Frequency {MHz)

3ite no. 3m Chamber DIata no. HE -1

Dis. / Ant. 3 3115 (09211) Ant. pol. @ VWERTICALL

Limit FCC PART 15C FPELE

Emwv. / Ins. ZINC/E4% Engineer : Leo-Li

EUT Wireless Turntable Controller for Xhox 360

Fower D 3V

Test mode Tx 244ZMH=

MM 95549309

int. Calbhle Lmp. Emission

Freg. Factor loss Factor Feading Lewvel Limitz Margin Eemark

[(MHz)] (dE/m) [dB) (dE] [dBuW) [dBuW/m) (dBuV/m) (dE)
2442 .000 0 Z9.47 7.50 0 346.61 95,60 95.946 74.00 -Z1.96 FPeak
4554.000 354.41 10.71  35.03 43.95 54.07 T4.00 19.95 Feak

1= hAntenna Factor + Cable Loss -lmp Factor + Reading.
lewels that are Z04AE helow the official limit are not reported.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+86-755-26632877

Fostocode: 515057

Data:

120

60

9 File: E:2010 report data'A\ActivisiontACS 100H238.EM6 (16}

Lewvel (dBuVim)

Date: 20110-09-01

FCC PART 15C PEAK

1000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3w Charber Data ho. HE=
Dis. / Ant. Jm 31150911 Ant. pol. @ HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer : Leo-Li

EUT
FPower
Test mode
MW

Wireless Turntable Controller for Xbox 360
DC 3V

Tx 2442ZMH=

95549509

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+86-755-26632877

Fostocode: 515057

Data: 10
Level (dBuVim)

120

60

1
Z

File: E:2010 report datalA\ActivisiontACS 100H238.EMG (16)

Date: 2010-09-01

Remarks:

Emission Lewe
The emission

1
FCC PART 15C PEAK
2
1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 10

Dis. / Ant. 3m 3115(0911) Ant. pol. : HORIZONTAL

Limit FCC PART 15C PELE

Env. / Ins. Z3%C/E54% Engineer : Leo-Li

EOT Wireless Turntable Controller for Xbox 360

Fower nc 3V

Test mode Tx 2442MH=

M/N 95549509

Ant. Cable Amp. Emi=zsion

Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark

(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
2442 .000 29.47 7.50 346.61 o4.80 a5.16 74.00 -21.16 Peak
4554.000 3S4.41 10.71 35.03 40.90 50.99 74,00 23.01 Feak

1= Antenns Factor + Cable Loss -Amp Factor + Feading.
levels that are Z0dE helow the official limit are not reported,
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+86-755-26632877

Fostocode: 515057

Data:

120

60

11 File: E:2010 report datalA\ActivisiontACS 100H238.EMG (16)

Level (dBuVim)

Date: 2010-09-01

FCC PART 15C PEAK

ot

1000 4400, 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3w Charber Data ho. r11
Dis. / Ant. Jm 31150911 Ant. pol. @ HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer : Leo-Li

EUT
Fower
Test mode
MW

Wireless Turntable Controller for Xbox 360
nc 3V

Tx 24832ZMH=

95549509
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+86-755-26632877

Fostocode: 515057

Data: 12
Level (dBuVim)

120

60

1
Z

File: E:2010 report datalA\ActivisiontACS 100H238.EMG (16)

Date: 2010-09-01

Remarks:

1
FCC PART 15C PEAK
2
1000 4400. T800. 11200. 14600. 18000
Frequency {MHz)

3ite no. 3m Chamber DIata no. 12

Dis. / Ant. 3 3115 (09211) Ant. pol. @ HORIZOMNTAL

Limit FCC PART 15C FPELE

Emwv. / Ins. ZINC/E4% Engineer : Leo-Li

EUT Wireless Turntable Controller for Xhox 360

Fower D 3V

Test mode Tx 2452ZMH=z

MM 95549309

int. Calbhle Lmp. Emission

Freg. Factor loss Factor Feading Lewvel Limitz Margin Eemark

(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
Z24582.000 29.49 7,58 34.60 o4.79 a5.26 74.00 -21.26 Peak
4954000 34.54 10.80 2 34.95 35.71 446.10 74,00 27.80 Feak

Emission Lewel= Antenns Factor + Cable Loss -Awmp Factor + Feading.

The emission

levels that are Z0dE helow the official limit are not reported,
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+86-755-26632877

Fostocode: 515057

Data:

120

60

13 File: E:2010 report datalA\ActivisiontACS 100H238.EMG (16)

Level (dBuVim)

Date: 2010-09-01

FCC PART 15C PEAK

A

1000 4400. T800. 11200. 14600. 18000
Frequency {MHz)
3ite no. 3m Chamber DIata no. 15
Di=. / Aint. Am 3115(0911) Ant. pol. ! VERTICAL
Limit FZC PART 15C FELEK
Emwv. / Ins. ZINC/E4% Engineer : Leo-Li

EUT
Fower
Test mode
W/N

Wireless Turntable Controller for Xhox 360
nC 3V

Tx 2452ZMH=z

95549309
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+86-755-26632877

Fostocode: 515057

Data: 14
Level (dBuVim)

120

60

1
Z

File: E:2010 report datalA\ActivisiontACS 100H238.EMG (16)

Date: 2010-09-01

Remarks:

1
FCC PART 15C PEAK
2
1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 1 14

Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. Z3%C/E54% Engineer : Leo-Li

EOT Wireless Turntable Controller for Xbox 360

Fower nc 3V

Test mode Tx Z4832MH=z

M/N 95549509

Ant. Cable Amp. Emi=zsion

Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark

(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
Z24582.000 29.49 7,58 34.60 oz.14 az.61 74.00 -18.61 Peak
4954000 34.54 10.80 2 34.95 3e.91 47.30 74,00 Ze.70 Feak

Emission Lewel= Antenns Factor + Cable Loss -Awmp Factor + Feading.

The emission

levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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5. CARRIER FREQUENCY SEPARATION TEST

5.1.Test Equipment

Item |Equipment |Manufacturer [Model No. (Serial No. Last Cal. |Cal. Interval

Spectrum

1 Analyzer

Agilent E4446A US44300459 |May.08, 10 (1 Year

5.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by

a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mWw.

5.3.Test Results.

EUT: Wireless Turntable Controller for Xbox 360

M/N: 95849809

Test date: 2010-08-31 Pressure:100.6 kpa Humidity:53%
Tested by:Paul Tian Test site: RF site Temperature:25 C

Channel separation Conclusion
2.00MHz PASS

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

Copyright 2080-2085 Agilent Technologies
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6. 20 DB BANDWIDTH TEST
6.1. Test EQuipment
Item |Equipment [Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
1, | SPECUUM | A dilent E4446A | USA44300459 | May.08,10| 1 Year
Analyzer
6.2. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth
may otherwise be specified in the specific rule section under which the equipment
operates, is contained within the frequency band designated in the rule section under
which the equipment is operated.

6.3. Test Results

EUT: Wireless Turntable Controller for Xbox 360
M/N: 95849809
Test date:2010-08-31 Pressure:101.8 kpa Humidity:57 %
Tested by: Leo-Li Test site: RF site Temperature: 25 C
Frequency -20dB bandwidth Limit
(KHz) (KHz)
2402 1418 N/A
2442 1451 N/A
2482 1458 N/A
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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Test Frequency: 2402MHz
- Agilent R T Trace
.
Ch Freq 2.492 GHz Trig Free ; Tracg
Occupied Bandwidth T
Clear Hrite
Max Hold
Min Hold
View
#UBW 188 kHz
Occupied Bandwidth Blank
1.3736 MHz % dB il -
Transmit Freq Error 1”“{3
% dB Bandwidth g

Test Frequency: 2442MHz

Copyright 2000-2005 Agilent Technologies

- Agilent R T Trace
Ch Freq 2.442 GHz ; Tracg
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
#VBH 188 kH=
Occupied Bandwidth Occ BW 7 Pur  99.00 2l
1.3886 MHz % dB
Transmit Freq Error 3 Hz 1"10{3
% dB Bandwidth 1.451 MHz 0

Copyright 2000-2005 Agilent Technologies
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Test Frequency: 2482MHz
. Agilent R T | Trace
Ch Freq 2.482 GHz ) Tracg
Occupied Bandwidth
Clear Write
Atten 16 dB
Max Hold
S, S, Min Hold
View
#VBH 188 kHz 3
Occupied Bandwidth Occ BH % Pur Blank
1.4855 MHz X dB dB
Transmit Freq Error  -12. 1"10{3
% dB Bandwidth - g

Copyright 2000-2005 Agilent Technologies
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7. NUMBER OF HOPPING FREQUENCY TEST
7.1.Test Equipment
Item|Equipment |Manufacturer [Model No.  [Serial No. Last Cal. |Cal. Interval
1 [SPECtUM o ditent E4446A US44300459 |May.08, 10 |1 Year
Analyzer
7.2.Limit
Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
channels

7.3.Test Results

EUT: Wireless Turntable Contr

oller for Xbox 360

M/N: 95849809

Test date:2010-08-31

Pressure:100.6 kpa | Humidity:53%

Tested by:Paul Tian

Test site: RF site Temperature:25 C

Number of channel

Limit Conclusion

41

>=15 PASS

||||I'||fIII

r'| IU ‘|| ||

#EH

Marker

A :
' e Select Marker
=71 dEn i

||’| || ||| |I || “' | |I “ I|] |||||

4| ilr Y Il“

rl|||

\I‘ IIII

'||||

|l|| H l'J '

|IIlI |'l 'I ‘I [k f

| 'lln |

Normal

Delta

Delta Pair
{Tracking Ref)
Fef A

Span Pair

Span Center

Off

More
1 of 2

Copyright 2080-2085 Agilent Technologies
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L | Sweep

Mkr2 2 Sweep Time
34 ab 4,580 ms
Auto Mar

|| 1 I| ] ||| || | S'ﬁ'eep

\ l'] h Ul ]| |‘ | | I|| ” Single Cont
l' l Auto Sweep
Time
Morm Accy

P, |

3 | e == v Gate
(n 0ff

Gate Setup»

Points
Bal

Copyright 2080-2085 Agilent Technologies
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8. DWELL TIME
8.1.Test Equipment
Item|Equipment|Manufacturer|  Model No. Serial No. Last Cal. Cal.
Interval
1 | SPeCtum | ngijent E4446A | US44300459 | May.08, 10| 1 Year
Analyzer
8.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds
within a period of 0.4 seconds multiplied by the number of hopping channels

employed.

8.3.Test Results

EUT: Wireless Turntable Controller for Xbox 360

M/N: 95849809

Test date:2010-08-31

Pressure:100.6 kpa

Humidity:53%

Tested by:Paul Tian

Test site: RF site

Temperature:25 C

dwell time

Limit

Conclusion

22hops/5s*0.4*41chanels*0.3167ms =22.85ms

<400ms

PASS

Note: All the lower levels were signal from receiver’s, and should not considered

in here.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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Freq/Channel

_— ! Center Freq
#Htten ; 2.44200008 GHz

StartFreq
244200000 GHz

StopFreq
244280000 GHz

CF Step
1.00880808 MHz
Ruto Man

Freq Offset
B.AABARERE Hz

\ (
4 bl th“\LLHM AL N N I

=

VBH 1 MHz

Copyright 2000-2005 Agilent Technologies

#5 Agilent L Marker
IE Select Marker
1 2z 3 4
Normal
Delta
i Delta Pair
i Tracking Ref)
Ref A&
Span Pair
! Span Center

£0F): ‘|'Ir1lH1f+',Ii||l|""'f*‘iH'1,fr}"'lﬂ"-'-’I,|,|‘-ﬁ'ﬁ*‘-‘-{-"f,"f"'u.r‘a|,v| I.lb*1f'pp.'f"'1I'JT"'PL!'I“H'FI;H‘-‘*.lﬂr\rl‘ILQ;.E dﬁdl]"'[r,..«"'h'-P-1“H‘||.l,'*'ﬁ-\ln"'ﬁhﬁ'uflllh.ﬂﬁr' '.-LHWJ.' =

FTun Off
More
1 of 2

VBH 1 MHz

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254



FCC ID: VF195849809

Page 9-1
9. MAXIMUM PEAK OUTPUT POWER TEST
9.1.Test Equipment
Item |Equipment Manufacturer [Model No.  [Serial No. Last Cal. Cal. Interval
1, [Spectrum Agilent E4446A  |US44300459 |May.08,10 |1 Year
Analyzer
2. |Horn Antenna |[EMCO 3115 9510-4580 Nov.19,09 |1.5 Year
3. |Horn Antenna |[EMCO 3115 9607-4877 Nov. 25,09 [1.5 Year
4. |Signal Generator |HP 83732B VS34490501 [May.08, 10 |1 Year
5. |Amplifier Agilent 8491B MY39262165 |[May.08, 10 |1 Year
6. |RF Cable Hubersuhner f(L)JZCOFLEX 28620/2 May,08, 10 (1 Year
7. |RF Cable Hubersuhner f(L)JZCOFLEX 271471/4 May,08, 10 (1 Year
8. |RF Cable Hubersuhner f(L)JZCOFLEX 29086/2 May,08, 10 (1 Year
9. |RF Cable Hubersuhner f(L)JZCOFLEX 271473/4 May,08, 10 (1 Year
10. [RF Cable Hubersuhner f(L)JZCOFLEX 29091/2 May,08, 10 (1 Year
9.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts.

9.3.Test Procedure

(1).The EUT was placed on a 0.8m high table in the chamber and turned on in
continuously transmitting mode.

(2).The maximum fundamental emission at 3m distance was measured with 2MHz
RBW (above 20dB bandwidth of device), 3MHz VBW, PK detector, and recorded
with receive antenna in both vertical and horizontal by rotating the turntable and by
lowering the receive antenna.

(3).The EUT was then removed and replaced with a substitution antenna in the same
position and the substitution antenna must have the same polarization with the
receive antenna.

(4).A signal which have the same frequency obtained in step 2 was fed to the
substitution, the receive antenna was raised and lowered to obtain a maximum
reading at the test receiver, the level of the signal generator was adjusted until the
measured field strength level in step 2 was obtained, recorded the level of the signal
generator.

(5).Repeated step 4 with both antenna polarizations

(6).The radiated power is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between
the signal generator and the substitution antenna.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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9.4.Test Results
EUT: Wireless Turntable Controller for Xbox 360
M/N:95849809
Test date:2010-08-31 Pressure:101.4 kpa Humidity:55%
Tested by: Leo-Li Test site: RF site Temperature:25 C
Maximum
Frequency | Test Antenna field SG Level | Cable loss Antenna Gain Result
(MHz) polarization strength (dBm) (dB) (dBi) (dBm)
(dBuVv/m)
2402 H 96.45 -1.59 5.75 8.90 1.56
\/ 96.56 -1.70 5.75 8.90 1.45
2442 H 97.23 -0.12 5.77 8.91 3.02
\/ 96.67 -0.71 5.77 8.91 2.43
2482 H 96.34 -1.68 5.78 8.94 1.48
\/ 93.45 -4.22 5.78 8.94 -1.06
Note: Result = SG level —Cable loss + Antenna Gain
Limit: 21dBm
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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10.BAND EDGE COMPLIANCE TEST

10.1.Test Equipment
Item |[Equipment Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval
1, [Spectrum Agilent E4446A US44300459 |May.08,10 |1 Year

Analyzer
2. |Horn Antenna [EMCO 3115 9607-4877 |[Nov.25,09 |1.5 Year
3. |Amplifier Agilent 8449B 3008A02495 |May.08, 10 |1 Year
4. |RF Cable Hubersuhner |SUCOFLEX102 [28620/2 May.08,10 |1 Year
5. |RF Cable Hubersuhner [SUCOFLEX102 (28618/2 May.08,10 |1 Year
6. |RF Cable Hubersuhner |SUCOFLEX102 [28610/2 May.08,10 |1 Year

10.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to
2390MHz and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions outside operation frequency band
2400MHz to 2483.5MHz shall be at least 20dB below the fundamental emissions, or
comply with 15.209 limits.

10.3.Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to
2485.5MHz) from the band-edge use below produce:

1.

Choose a spectrum analyzer span that encompasses both the peak of the
fundamental emission and the band-edge emission under investigation. Set the
analyzer RBW to 100KHz and with a video bandwidth 300KHz. Record the peak
levels of the fundamental emission and the relevant band-edge emission, Observe
the stored trace and measure the amplitude delta between the peak of the
fundamental and the peak of the band-edge emission. This is not a field strength
measurement, it is only a relative measurement to determine the amount by which
the emission drops at the band edge relative to the highest fundamental emission
level.

Subtract the delta measured in step (1) from the maximum field strengths
measured in clause 4 .The resultant field strengths are then used to determine
band-edge compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1.

2.

3.

4.

The EUT is placed on a turntable, which is 0.1m above the ground plane and
worked at highest radiated power.
The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m
to find out the highest emission.
Set the spectrum analyzer in the following setting in order to capture the lower
and upperband-edges of the emission:

(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO

(b)This device is pulse modulated, a duty cycle factor was used to calculate

average level based measured peak level.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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10.4.Test Results
Pass (The testing data was attached in the next pages.)

Note: If the PK measured levels comply with average limit, then the average level
were deemed to comply with average limit.

Emissions in two bandwidths away from the band-edge

Maximum PK | Marker PK band
CH Frequency | Fundamental delta edae level PK Limit Result
(MHz) level @8) || dlguV/m) (dBuV/m)
(dBuV/m) (Note2)
High
2482MHz 2483.5 94.37 41.80 52.57 74 PASS
Marker delta =81.22-39.42 = 41.80dB
Band edge marker delta-plot:
4 Agilent | Marker

Airan 10 dE | Select Marker
#fAtten 10 dB 1 PR A
Normal
Delta
Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Copyright 20080-2005 Agilent Technologies
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m No.6 KEe Feng Road,Block 52,
| l IX ShenZhen 3cience & Industcry Park
Noutou, Shenzhen, Guanghbong, China

Tel:+56-755-26639495-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 5 File: E:2010 report datal\A'Activision\ACS 100H238.EMG (16)
Level (dBuWim) Date: 2010-09-01
120
4
FCC PART 15C PRAK
60
1 2
e b e P i s et e M it A gt 8 A b et
02310 2328.8 2347.6 2366.4 2385.2 2404
Frequency {MHz)
3ite no. i 5w Chawmber DIata no. HE-
Dis. / Ant. HERCH 3115 (09211) Ant. pol. @ VWERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. : Z23%C/E54% Engineer : Leo-Li
EUT ! Wireless Turntable Controller for ZEbhox 360
Fower Do 3V
Test mode : Tw Z40ZMH=z
MW 1 895549509
Ant. Cable Amp. Emizsion
Fred. Factor loss Factor EReading Lewvel Limits Margin Remwark
(MHz) (dBE/m) [dE) (dE) [dEuWV) (dBuV/m) (dBuV/m) (dEB)
1 2341.678 29.41 7.31 36.63 45,40 446,49 74.00 27.51 Peak
2 2390.000 Z29.44 7.39 3Fo.62 44 .55 45.0a 74,00 25.94 Feak
3 Z2400.000 29.44 7.43 36062 71.94 7Z.19 74.00 1.581 FPeak
4 2402.308 29.44 7.43 36.62 oL5.358 Q5. 63 74.00 -21.63 Peak

Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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m No.6 KEe Feng Road,Block 52,
| l IX Zhenihen Science & Industry Park
Noutou, Shenzhen, Guanghong, China

Tel:+56-755-26639495-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 6 Fle: E: 2010 report datalA'Activision\ACS 100H238.EMG6 (16)
120 Lewvel (dBuVim) Date: 2010-09-01
4
FCC PART 15C PEAK
1]

I:'2310 2328.8 2347.6 2366.4 2385.2 2404
Frequency (MHz)

3ite no. 3w Chamber Data no. HE =

Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C FPELE

Env. / Ins. @ Z23%C/54% Engineer : Leo-Li

EOT ! Wireless Turntable Controller for Zhox 360

Fower i LS O3V

Test mode r Tx 2402MH=z

M/M : 95349309

int. Calbhle Lmp. Emission

Freg. Factor loss Factor Feading Lewvel Limitz Margin Eemark

(MHz) (dE/mj) [dE) (dE) [dEuWV) (dBEuW/m) (dBuW/m) (dB)
1 2373.450 29.43 7.35 3o6.62 42 .85 43 .04 74,00 30.96 Feak
Z2 2390.000 Z29.44 7.39 36.62 4z .57 4z .55 74.00 31.42 FPeak
3 Z2400.000 29,44 7,43 36.62 7472 74,97 74.00 -0.97 Peak
4  2401.93: 29.44 7.43 3Fo.62 95.85 946,10 74,00 0 -22.10 Feak

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 16
Level (dBuWim)

120

60

0

File: E:2010 report data'A\ActivisiontACS 100H238.EMG (16)

Date: 2010-09-07

Remarks:

Emizssion Lewel=

1
FCC PART 15C PEAK
SWWMMAWW
2480 2486, 2498. 2504, 2510
Frequency {(MHz)
3ite no. 3w Charber Data ho. r 16
Dis. / Ant. Jm 31150911 Ant. pol. HORIZONTAL
Limit FCC PART 15C
Env. / Ins. Z3%C/E54% Engineer : Leo-Li
EOT Wireless Turntable Controller for Zbox 360
Fower nc 3V
Test mode Tx Z4832MH=z
M/N 95549509
Ant . Cable Emission
Freg. Factor loss Feading Lewvel Limitz Margin Eemark
[(MHz)] (dE/m) [dE) [dBuW/m) (dBuV/m) (dE)
Z451.950 :Z9.49 7.55 94,37 74.00 0 -zZ0.37 FPeak
Z2485.500 29.49 7.E5 BZ.63 74.00 21.37 Peak
2500.000 =Z9.50  7.E2 45.51 74,00 25.19 Feak

Antenna Factor + Cable Loss -lwnp Factor + Reading.

The ewmission lewvels that are 20dB below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 15 File: E:2010 report data'\A\Activision\ACS 100H238.EMG (16)
Level (dBuWim) Date: 2010-09-07
120
1
FCC PART 15C PEAK
60
Vhmmhmﬁmh»mmwmmﬁJ4Amv¢M—wmmw«hMw#mwmM3»mwwﬂmMU—mﬂhﬁuuwmwwmhmMJu
02430 2486, 2498. 2504, 2510
Frequency {(MHz)
3ite no. t 3m Chawber Data ho. r 15
Di=. / Ant. T 3m 31150911 Ant. pol. @ VERTICALL
Limit i FCC PART 15C
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT ! Wireless Turntable Controller for Zbox 360
Fower i LS O3V
Test mode r Tx 2482ZMH=z
M/N 1 85849309
int. Calbhle Lmp. Emission
Freg. Factor loss Factor Feading Lewvel Limitz Margin Eemark
[(MHz)] (dE/m) [dB) (dE] [dBuW/m) (dBuV/m) (dE)

1 2482.310 E9.49 7.5 346.60
Z 2485.500 29.49 Y.55 36.a60
3 EZ500.000 29,50 V.82 36.a60

Remarks:

93.63 74.00 -19.43 Feak
47 .38 74.00 Zh.62 Peak
45.12 74,00 Z28.88 Peak

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254
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11.DEVIATION TO TEST SPECIFICATIONS

[ NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10254



